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SGS IMME MONGOLIA LLC

INSPECTION REPORT

Company : Mongolrostsevetment LLC
ocation:  Bor undur

Date: 202494
Product ) . ) Number
Sample No: weight H20 Fe S Al203 SiO2 TiO2 P of Car-
ton % % % % % % % pcs
Lot14 [ 1 3,281.51 0.85 52.31 0.071 1 10.3 0.04 0.02 50
Average result* 3,281.51 085 | 5231 0.07 1.00] 10.30 0.04 0.02 50
NOTE “Average result of all analytes is for summary of product weight.

This result format of the inspection sample only for DMP's internal use only

Signature: SGS-IMME Mongolia LLC




